CNHTC

Dowload Catalog​
Request A Free Quote

GEAR CASE & FLYWHEEL HOUSING, HOWO PARTS CATALOGS

GEAR CASE & FLYWHEEL HOUSING

Key words:howo truck parts catalog pdf,  wd615 catalog

GEAR CASE & FLYWHEEL HOUSING, WD615-II
powered by CHINA HEAVY TRUCK PARTS STORE CO LTD, www.sinotrukstr.com
SerialNumberNameQuantity
1  61560010094Bgear case1
261560010069 gear cap of air compressor1
3  614 010040pad for gear cap of air compressor1
4  614 010070pad for gear cap of camshaft1
561500010012 flywheel housing1
661500010101 flywheel housing bolt7
06a61500010062 flywheel housing bolt6
761500010037 front oil seal1
81800210011 cap of observing hole 1
9612600010193 nameplate1
1090003802511   hexagon head bolt  (M10*18 D00933)2
1190003802523   hexagon head bolt (M10*25 D00933)3
1290003802561    hexagon head bolt (M10*75 D00933)6
1390003802576   hexagon head bolt (M10*90 D00933)1
1490003800458   hexagon head bolt (M8*70 DOO931)4
1590003800571   hexagon head bolt (M10*80 D00931)1
1690003802424   hexagon head bolt (M8*25 D00933)19
1790003862524 inner hexagon screw (M10*20 D00912)1
17a90003862532 inner hexagon screw (M10*30 D00912)1
1890003098086 sealing gasket (A30*36 D07603)1
1990003813429 double head bolt (M8*22 D00939)12
2090003813470 double head bolt (M8*60 D00939)3
2190003811531 double head bolt (M10*30 D00835)1
2290003813443 double head bolt (M8*30 D00939)1
2390003813628 double head bolt (M12*30 D00939)6
2490003932023 elastic gasket (B8 D00137)41
2590003813537 double head bolt (M10*35 D00939)12
2690003813527 double head bolt (M10*28 D00939)3
2790003888451   hexagon bolt (VM8 D00980)2
2890003888452   hexagon bolt  (VM10 D00980)5
2990003888453   hexagon bolt  (VM12 D00980)8
3090003871252   hexagon nut (M8 D00934)16
3190003871305   hexagon nut (M10 D00934)12
3290003962621 hollow bolt (A8 D07623)6
3390003098014 sealing gasket (A14*18 D07603)1
3490003098015 sealing gasket (A14*20 DIN7603)6
3590003932024 elastic gasket (B10 D00137)1
35a90003931122 spring gasket (B10 D00127)21
3690003930012 gasket (10.5 D07340)1
3790003930271 gasket1
3890003932025 elastic gasket2
3990003909603 column pin6
4090003901507 column pin4
4190003901604 column pin6
4261560010047 components for inject nozzle6
4261560010090 components for inject nozzle6
4390003813638 double head bolt (M12*35 D00939)2
44  61500010008Acamshaft gear cap 1
4590003962051   hexagon head bolt (CM30*1.5 D07604)1
4690003962020   hexagon head bolt (A14*1.5 D07604)1
47  614010084Bpad for oil cooler cap1
48  614010083Boil cooler cap1
49  AZ1500010336Afront oil seal1
50  614010106Apad for front oil seal1
5190003862327 inner hexagon column screw4